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Maximum power spectral density

Test Result
TestMode Antenna Freq(MHz) Result [dBm/MHZ] Limit[dBm/MHz] Verdict
5180 8.01 <11.00 PASS
5220 7.47 <11.00 PASS
5240 7.49 <11.00 PASS
5260 7.3 <11.00 PASS
5300 7.57 <11.00 PASS
5320 7.29 <11.00 PASS
5500 6.81 <11.00 PASS
11A Antl
5580 6.52 <11.00 PASS
5700 6.65 <11.00 PASS
5720_UNII-2C 7.04 <11.00 PASS
5720_UNII-3 3.54 <30.00 PASS
5745 4.12 <30.00 PASS
5785 4.28 <30.00 PASS
5825 4.46 <30.00 PASS
5180 7.64 <11.00 PASS
5220 7.26 <11.00 PASS
5240 7.62 <11.00 PASS
5260 7.2 <11.00 PASS
5300 6.94 <11.00 PASS
5320 7.13 <11.00 PASS
1IN20SISO Antl 5500 6.81 <11.00 PASS
5580 6.32 <11.00 PASS
5700 6.68 <11.00 PASS
5720_UNII-2C 6.62 <11.00 PASS
5720_UNII-3 3.27 <30.00 PASS
5745 3.99 <30.00 PASS
5785 4.08 <30.00 PASS
5825 3.94 <30.00 PASS
5190 4.68 <11.00 PASS
5230 4.52 <11.00 PASS
11N40SISO Antl 5270 4.7 <11.00 PASS
5310 4.6 <11.00 PASS
5510 4.53 <11.00 PASS
Sporton International Inc. (Kunshan) Page Number : A46 of A67

TEL : +86-0512-57900158
FCC ID: 2ANDL-WR112S



saravas. FCC RF Test Report

Report No. : FR542204C

5550 4.29 <11.00 PASS
5670 4.16 <11.00 PASS
5710_UNII-2C 421 <11.00 PASS
5710_UNII-3 -0.28 <30.00 PASS
5755 1.19 <30.00 PASS
5795 1.39 <30.00 PASS
Note: 1.The Result and Limit Unit is dBm/500 kHz in the band 5.725-5.85 GHz.
2.The Duty Cycle Factor and is compensated in the graph.
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Appendix B. AC Conducted Emission Test Results

: Temperature : 25.3~26.2°C
Test Engineer : |Amos Zhang : —
Relative Humidity : (38 ~ 40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level ({dBuV)
70.0
0.0 | 15E RS5247-QP
50.0 | 15E RSS247-AVG
40.0
b4
30.0
1
20.0
10.0
15 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E RS5247-QP LISN-060105-1 2024 LINE
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV dB ~ dBuV  dBuV B dE
1 0.155 48.07 -17.67 65.74 37.50 0.12 10.45 QF
2 0.155 31.77 -23.97 55.74 21.20 0.12 10.45 Average
3 0.187 50.15 -14.00 64.15 39.60 0.09 10.46
4 0.187 33.45 -20.70 54.15 22.90 0.09 10.46 Average
5 0.205 49.74 -13.66 63.40 39.20 0.08 10.46 QF
6 0.205 34.44 -18.96 53.40 23.90 0.08 10.46 Average
7+ 0.529 45.08 -10.92 56.00 34.80 —0.12 10.40 QP
8 0.529 33.88 -12.12 46.00 23.60 —0.12 10.40 Average
g 0.561 41.76 -14.24 56.00 31.48 -0.12 10.39 QP
10 0.561 31.86 -14.14 46.00 21.58 —0.12 10.39 Average
11 2.736 38.85 -17.15 56.00 28.79 -0.17 10.23 QP
12 2.736 22.25 -23.75 46.00 12.19 —0.17 10.23 Average
Sporton International Inc. (ShenZhen) Page Number : Bl of B2
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: Temperature : 25.3~26.2°C
Test Engineer : |Amos Zhang : —
Relative Humidity : |38 ~ 40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
golevel (dBuv)
70.0
60.0 | 15E RS§247-QP
500 f 15E RSS247-AVG
g |
400 I
4 |
]
30.0 i
1
20.0
10.0
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E RS5247-QP LISN-060105-N 2024 NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuv dE ~ dBuV  dBuv B aE
1 0.154 47.47 -18.31 65.7% 36.90 0.12 10.45 QP
2 0.154 3L.77 -24.01 55.78 21.20 0.12 10.45 Average
3 0.173 52,38 -12.43 B4.81 41.81 0.12 10.45
4 0.173 34,88 -19.93 54.81 24,31 0.12 10.45 Average
5 0.201 50.19 -13.39 63.58 38.61 0.12 10.46 QP
@ 0.201 36.49 -17.08 53.58 25.91 0.12 10.46 Average
7 0.235 46.00 -16.26 62.26 3550 0.03 10.47 QP
g 0.235 20,30 -22.96 52.26 18,80 0.03 10.47 Average
9%  0.529 44,75 -11.25 56.00 34.50 -0.15 10.40 QF
10 0.529 32,15 -13.85 46.00 21.90 -0.15 10.40 Average
11 2.750 39.92 -16.08 56.00 29.90 -0.21 10.23 QF
12 2.750 22.62 -23.38 46.00 12.60 -0.21 10.23 Average

Note:
1. Level(dBpV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)
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Appendix C. Radiated Spurious Emission

Tt e - levi zhao Relative Humidity : 41 ~42 %
Temperature : 22°C~23C
Radiated Spurious Emission Test Modes
Mode Band (BGa:S) Antenna Modulation Channel = Frequency g:ﬁ: RU = Remark
Mode 1 U-NII-1 5.15-5.25 1 802.11a 36 5180 6Mbps - -
Mode 2 U-NII-1 5.15-5.25 1 802.11a 44 5220 6Mbps - -
Mode 3 U-NII-1 5.15-5.25 1 802.11a 48 5240 6Mbps - -
Mode 4 U-NII-2A 5.25-5.35 1 802.11a 52 5260 6Mbps - -
Mode 5 U-NII-2A 5.25-5.35 1 802.11a 60 5300 6Mbps - -
Mode 6 U-NII-2A 5.25-5.35 1 802.11a 64 5320 6Mbps - -
Mode 7 U-NII-2C | 5.47-5.725 1 802.11a 100 5500 6Mbps - -
Mode 8 U-NII-2C | 5.47-5.725 1 802.11a 116 5580 6Mbps - -
Mode 9 U-NII-2C | 5.47-5.725 1 802.11a 140 5700 6Mbps - -
Mode 10 U-NII-1 5.15-5.25 1 802.11n HT20 36 5180 MCSO0 - -
Mode 11 U-NII-1 5.15-5.25 1 802.11n HT20 44 5220 MCSO0 - -
Mode 12 U-NII-1 5.15-5.25 1 802.11n HT20 48 5240 MCSO0 - -
Mode 13 = U-NII-2A 5.25-5.35 1 802.11n HT20 52 5260 MCSO0 - -
Mode 14 = U-NII-2A 5.25-5.35 1 802.11n HT20 60 5300 MCSO0 - -
Mode 15 | U-NII-2A 5.25-5.35 1 802.11n HT20 64 5320 MCSO0 - -
Mode 16 = U-NII-2C | 5.47-5.725 1 802.11n HT20 100 5500 MCSO0 - -
Mode 17 | U-NII-2C | 5.47-5.725 1 802.11n HT20 116 5580 MCSO0 - -
Mode 18 | U-NII-2C | 5.47-5.725 1 802.11n HT20 140 5700 MCSO0 - -
Mode 19 | U-NII-1 5.15-5.25 1 802.11n HT40 38 5190 MCS0 - -
Mode 20 U-NII-1 5.15-5.25 1 802.11n HT40 46 5230 MCSO0 - -
Mode 21 | U-NII-2A 5.25-5.35 1 802.11n HT40 54 5270 MCSO0 - -
Mode 22 | U-NII-2A 5.25-5.35 1 802.11n HT40 62 5310 MCSO0 - -
Mode 23 | U-NII-2C | 5.47-5.725 1 802.11n HT40 102 5510 MCSO0 - -
Mode 24 | U-NII-2C | 5.47-5.725 1 802.11n HT40 110 5550 MCSO0 - -
Mode 25 | U-NII-2C | 5.47-5.725 1 802.11n HT40 134 5670 MCSO0 - -
Mode 26 | U-NII-3 = 5.725-5.85 1 802.11a 149 5745 6Mbps - -
Mode 27 U-NII-3 5.725-5.85 1 802.11a 157 5785 6Mbps - -
Mode 28 U-NII-3 5.725-5.85 1 802.11a 165 5825 6Mbps - -
Mode 29 U-NII-3 5.725-5.85 1 802.11n HT20 149 5745 MCSO0 - -
Mode 30 U-NII-3 5.725-5.85 1 802.11n HT20 157 5785 MCSO0 - -
Mode 31 U-NII-3 5.725-5.85 1 802.11n HT20 165 5825 MCSO0 - -
Mode 32 U-NII-3 5.725-5.85 1 802.11n HT40 151 5755 MCSO0 - -
Mode 33 U-NII-3 5.725-5.85 1 802.11n HT40 159 5795 MCSO0 - -
Mode 34 | U-NII-2C 5.47-5.85 1 802.11a 144 5720 6Mbps - -
Mode 35 | U-NII-2C 5.47-5.85 1 802.11n HT20 144 5720 MCSO0 - -
Mode 36 | U-NII-2C 5.47-5.85 1 802.11n HT40 142 5710 MCSO0 - -
Sporton International Inc. (Kunshan) Page Number : C1of C95
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Summary of each worse mode
Mode Modulation Ch. (i/rlﬁg) ‘ (dlé?X/e/Im) (dléiun\]/i/tm) M(zrg)in ‘ Pol 'Z(\alzk Result Remark

1 802.11a 36 5150.00 43.47 54.00 -10.53 H AVERAGE Pass Band Edge
1 802.11a 36 | 15540.00 51.77 54.00 -2.23 \% AVERAGE Pass Harmonic
2 802.11a 44 - - - - - - - Band Edge
2 802.11a 44 | 15660.00 51.36 54.00 -2.64 \% AVERAGE Pass Harmonic
3 802.11a 48 - - - - - - - Band Edge
3 802.11a 48 | 15720.00 51.48 54.00 -2.52 \Y, AVERAGE @ Pass Harmonic
4 802.11a 52 - - - - - - - Band Edge
4 802.11a 52 | 15780.00 51.74 54.00 -2.26 \% AVERAGE Pass Harmonic
5 802.11a 60 - - - - - - - Band Edge
5 802.11a 60 | 15900.00 51.23 54.00 -2.77 \% AVERAGE | Pass Harmonic
6 802.11a 64 5350.00 40.07 54.00 -13.93 H AVERAGE Pass Band Edge
6 802.11a 64 | 15960.00 51.08 54.00 -2.92 \Y, AVERAGE @ Pass Harmonic
7 802.11a 100 | 5459.44 36.81 54.00 -17.19 H AVERAGE Pass Band Edge
7 802.11a 100 | 16500.00 62.93 68.20 -5.27 H PEAK Pass Harmonic
8 802.11a 116 - - - - - - - Band Edge
8 802.11a 116 | 16740.00 61.99 68.20 -6.21 H PEAK Pass Harmonic
9 802.11a 140 | 5725.88 57.63 68.20 -10.57 H PEAK Pass Band Edge
9 802.11a 140 | 17100.00 61.96 68.20 -6.24 H PEAK Pass Harmonic
10 802.11n HT20 36 5150.00 44.58 54.00 -9.42 H AVERAGE Pass Band Edge
10 802.11n HT20 36 | 15540.00 51.98 54.00 -2.02 H AVERAGE Pass Harmonic
11 802.11n HT20 44 - - - - - - - Band Edge
11 802.11n HT20 44 | 15660.00 51.54 54.00 -2.46 \% AVERAGE Pass Harmonic
12 802.11n HT20 48 - - - - - - - Band Edge
12 802.11n HT20 48 | 15720.00 51.26 54.00 -2.74 \% AVERAGE Pass Harmonic
13 802.11n HT20 52 - - - - - - - Band Edge
13 802.11n HT20 52 | 15780.00 51.19 54.00 -2.81 \% AVERAGE Pass Harmonic
14 802.11n HT20 @ 60 - - - - - - - Band Edge
14 802.11n HT20 60 | 15900.00 51.39 54.00 -2.61 \% AVERAGE Pass Harmonic
15 802.11n HT20 64 5350.00 40.17 54.00 -13.83 H AVERAGE Pass Band Edge
15 802.11n HT20 64 | 15960.00 51.74 54.00 -2.26 \% AVERAGE Pass Harmonic
16 802.11n HT20 @ 100 | 5468.08 53.02 68.20 -15.18 H PEAK Pass Band Edge
16 802.11n HT20 = 100 | 16500.00 66.10 68.20 -2.10 \% PEAK Pass Harmonic
17 802.11n HT20 | 116 - - - - - - - Band Edge
17 802.11n HT20 | 116 16740.00 62.62 68.20 -5.58 H PEAK Pass Harmonic
18 802.11n HT20 @ 140 | 5725.48 61.52 68.20 -6.68 H PEAK Pass Band Edge
18 802.11n HT20 | 140 17100.00 62.99 68.20 -5.21 H PEAK Pass Harmonic
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Mode Modulation Ch. (i/rlﬁg) ‘ (dlé?X/e/Im) ‘ (dléiun\]/i/tm) M(zrg)in ‘ Pol 'Z(\alzk Result Remark
19 802.11n HT40 38 5149.92 51.28 54.00 -2.72 H AVERAGE Pass Band Edge
19 802.11n HT40 38 | 15570.00 46.43 54.00 -7.57 \% AVERAGE Pass Harmonic
20 802.11n HT40 46 5149.92 38.90 54.00 -15.10 H AVERAGE Pass Band Edge
20 802.11n HT40 46 | 15690.00 50.91 54.00 -3.09 \% AVERAGE Pass Harmonic
21 802.11n HT40 @ 54 - - - - - - - Band Edge
21 802.11n HT40 | 54 @ 15810.00 50.64 54.00 -3.36 \Y, AVERAGE @ Pass Harmonic
22 802.11n HT40 62 5350.00 46.05 54.00 -7.95 H AVERAGE Pass Band Edge
22 802.11n HT40 62 | 15930.00 50.26 54.00 -3.74 \% AVERAGE Pass Harmonic
23 802.11n HT40 102 | 5363.76 41.47 54.00 -12.53 \% AVERAGE Pass Band Edge
23 802.11n HT40 = 102 | 16530.00 60.66 68.20 -7.54 \% PEAK Pass Harmonic
24 802.11n HT40 | 110 - - - - - - - Band Edge
24 802.11n HT40 | 110 16650.00 59.81 68.20 -8.39 H PEAK Pass Harmonic
25 802.11n HT40 | 134 5725.24 57.38 68.20 -10.82 H PEAK Pass Band Edge
25 802.11n HT40 | 134 17010.00 60.50 68.20 -7.70 H PEAK Pass Harmonic
26 802.11a 149 | 5605.20 48.90 68.20 -19.30 \Y PEAK Pass | Band Edge
26 802.11a 149 | 17235.00 61.54 68.20 -6.66 H PEAK Pass Harmonic
27 802.11a 157 - - - - - - - Band Edge
27 802.11a 157 | 11570.00 43.72 54.00 -10.28 H AVERAGE Pass Harmonic
28 802.11a 165 | 5980.00 49.42 68.20 -18.78 H PEAK Pass Band Edge
28 802.11a 165 | 11650.00 44.49 54.00 -9.51 H AVERAGE Pass Harmonic
29 802.11n HT20 @ 149 | 5648.40 49.51 68.20 -18.69 H PEAK Pass Band Edge
29 802.11n HT20 = 149 | 17235.00 63.30 68.20 -4.90 H PEAK Pass Harmonic
30 802.11n HT20 | 157 - - - - - - - Band Edge
30 802.11n HT20 | 157 17355.00 60.57 68.20 -7.63 H PEAK Pass Harmonic
31 802.11n HT20 @ 165 | 5934.40 51.48 68.20 -16.72 \% PEAK Pass Band Edge
31 802.11n HT20 @ 165 | 17475.00 59.60 68.20 -8.60 \% PEAK Pass Harmonic
32 802.11n HT40 | 151 5934.99 52.36 68.20 -15.84 \% PEAK Pass Band Edge
32 802.11n HT40 = 151 | 17265.00 58.41 68.20 -9.79 H PEAK Pass Harmonic
33 802.11n HT40 @ 159 | 5930.80 52.14 68.20 -16.06 H PEAK Pass Band Edge
33 802.11n HT40 | 159 17385.00 53.01 68.20 -15.19 \% PEAK Pass Harmonic
34 802.11a 144 - - - - - - - Band Edge
34 802.11a 144 | 17160.00 61.71 68.20 -6.49 H PEAK Pass Harmonic
35 802.11n HT20 | 144 - - - - - - - Band Edge
35 802.11n HT20 | 144 11440.00 43.12 54.00 -10.88 H AVERAGE Pass Harmonic
36 802.11n HT40 | 142 - - - - - - - Band Edge
36 802.11n HT40 | 142 | 11424.93 43.13 54.00 -10.87 H Average Pass Harmonic
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saranas. FCC RF Test Report

Report No. : FR542204C
1
Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
ANT 1
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
1
95 95
i LN
UHIH-AL-N2A ] | |~ UNM-UN2AALZC
[ Al
1
48 48 W
Peak M
15 35
163 163
sl 5120, 5140, i 5180. 5200 100 . o, 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MEaBWE B BN & & & & o dg
1 5143.60 55.36 74.00 -18.64 47.53 34.61 10.65 37.43 0.0 108 313 PEAK 1 5180.08 99.21 ------ ---oe- 91.25 34.60 10.78 37.42 0.00 100 313 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
95 95 i
i LN
[ Al
U-HI---N2A UNIL-2CAVG) L L U-N\I-1-U-NI\-ZA-U-NH-ZCAW@
48 1 48
Av B
g 125 325 M
163 163
sl 5120, 5140, i 5180. 5200 100 0. o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 5150.60 43.47 54.00 -10.53 35.65 34.60 10.65 37.43 0.00 108 313 AVERAGE 1 5180.00 9.9 ------ - B3.05 34.66 10.69 37.42 0.00 100 313 AVERAGE
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s ss. FCC RF Test Report Report No. : FR542204C
1
Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
ANT 1
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
1
95 95
i LN
] | | UNHUNZAUNLZC
[ Al
1
48 48 WWWWM
Peak M’M
15 325
163 163
sl 5120, 5140, i 5180. 5200 100 . o, 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MEaBWE B BN & & & & o dg
1 548,70 55.01 74.00 -18.99 47.18 34.61 10.65 37.43 0.0 398 276 PEAK 1 5180.08 99.69 ------ - 91,76 34.66 10.69 37.42 0.00 398 276 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
95 95 i
i LN
[ Al
U-H---N2A UNILZCAVG) L L U-N\I-1-U-NI\-ZA-U-NH-ZCAW@
48 1 48
Av e
g 125 325 M
163 163
sl 5120, 5140, i 5180. 5200 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 5150.60 42.51 54.00 -11.49 34.69 34.60 10.65 37.43 0.00 398 276 AVERAGE 1 5180.00 9.92 ------ - B2.99 34.66 10.69 37.42 0.00 398 276 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C5 of C95

TEL : +86-0512-57900158
FCC ID: 2ANDL-WR112S




samranas. FCC RF Test Report Report No. : FR542204C

Pol. Horizontal Vertical
1‘,““mel[lll}u‘ﬂm] ” Level (4BuVim)
1138 134
975 75
013 B
U-HI-A-U-N-2A-U-I-2C U022
) iy Ay SR I 1 iy ) g Ny NI Iy
1 ~ ) U-N[-Fﬁlkunﬂm@ 1 ~  UCNIUAI-2A N-2CIAVE)|
g ' : el
Peak TR M RS NG W o
5 !
Av
9 163 163
7000 9200, 11400, 13600. 15800. 18000 7000 920. 140, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp  Aux APos TPos Linit Over Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
trdafn e 08 B B B B B o iy Mrdan 08 G0 B B B B o dg
1 10360.00 53.70 68.20 -14.50 6€7.93 37.35 15.45 7.3 0.0 - --- PEAK 1 1036000 45.44 68.20-12.76 39.67 37.35 15.45 7.3 0.0 - --- PEAC
1 15540.00 6L.57 74.00 -12.43 67.63 39.98 19.84 o448 0.0 100 36l PEAK 1 15540.00 62.30 74.00 -11.68 6778 39.98 19.84 o448 0.0 160 279 PEAC
3 15540.08 5157 5488 -2.43 57.83 39.98 19.84 64.45 .00 100 361 AVERAGE 3 15546.08 5177 54.80 -2.13 57.33 39.98 19.84 6445 .00 180 279 AVERAGE
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Pol. Horizontal Vertical
1‘,““mel[lll}u‘ﬂm] ” Level (4BuVim)
1138 134
975 75
013 B
U-HI-A-U-N-2A-U-I-2C U022
) iy Ay 1L LT ) g Ny NI
650 9 6.0
L 1 ~ DN A28 N-2CAVE) 1 ~ ) IJ-NH*A&B\-U- I-2C(AVG)
i | § i | ! .
Peak mmwwmﬁwmww WWWW
5 !
Av
9 163 163
7000 9200, 1400, 13600. 15800. 18000 7000 920. 1400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp  Aux APos TPos Linit Over Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
trdafn e 08 B B B B B o iy Mrdan 08 G0 B B B B o dg
1 1044000 34.63 68.20-13.57 66.76 37.41 15,32 67.86 0.0 --- --- PEAK 1 1044000 50.59 68.20 -17.61 6472 37.41 15,52 67.06 0.0 - --- PEAC
1 15660.09 9.4 74.00 -14.5 64.66 40.06 19.12 o440 0.0 100 287 PEAK 1 15660.09 62.00 74.00 -11.98 €7.24 40.86 19.12 o440 0.0 160 28 PEAC
3 15666.08 45.80 54.88 -5.20 54.02 40.06 19.12 64.40 0.0 100 287 AVERAGE 3 15666.08 51.36 54.80 -2.64 56.58 40.86 19.12 64.40 .00 180 281 AVERAGE
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SPORTON LAB.

FCC RF Test Report

Report No.

FR542204C

Pol. Horizontal Vertical
1‘,““Le\nil[lll}u‘ﬂm) ” Level (4BuVim)
1138 134
975 75
013 B
U-HI-A-U-N-2A-U-I-2C U022
) iy Ay 1L LT ) g Ny I 1 e W
US4 2A-U-HI-2CAVG) U 41--2A-U-HI-2CAVG)
—L L Gt | [edenion —L L | [mten
m ol
Peak b i RPN SN S L
5 !
Av
9 163 163
7000 9200, 11400, 13600 15800, 18000 7000 920. 1400, 1 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp  Aux APos TPos Linit Over Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
trdafn e 08 B B B B B o iy Mrdan 08 G0 B B B B o dg
1 10450.00 49.27 68.20-18.93 63.34 7.4 1556 67.07 0.00 --- PEAK 1 1043000 50.07 68.20 -18.13 o414 37.44 1556 67.07 0.0 - --- PEAC
1 15720.00 38.90 74.00 -15.68 64.02 40.10 19.16 6436 0.0 100 280 PEAK 11572000 60.33 74.00 -13.67 65.43 40.10 19.16 o436 .00 160 282 PEAC
3 1572608 47.61 54.88 -6.39 5271 40.10 19.16 64.36 .00 100 280 AVERAGE 3 15716.08 51.48 54.80 -2.50 56.58 40.10 19.16 64.36 .00 180 282 AVERAGE
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Pol. Horizontal Vertical
1‘,““mel[lll}u‘ﬂm) ” Level (4BuVim)
1138 134
975 75
013 B
U-HI-A-U-N-2A-U-I-2C U022
) iy Ay L LT ) g Ny 1T,
- , ~ U ﬂJA—UﬂHC{AV% 1 ~ ) U-N&ﬁﬂ\-uniﬂh@
4 ‘ 8 1
. Ll A“A " a l
Peak Wt s WWWMM
5 !
Av
9 163 163
7000 9200, 1400, 13600. 15800. 18000 7000 920. 1400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp  Aux APos TPos Linit Over Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
trdafn e 08 B B B B B o iy Mrdan 08 G0 B B B B o dg
1 10520.00 49.77 68,20 -18.43 63.77 37.46 15.60 67.06 0.0 --- --- PEAK 1 1052073 45.28 63.20 -22.92 59.28 37.46 15.60 7.6 0.08 100 281 Pesk
1 15760.00 38.68 74.80 -15.32 63.64 40.15 19.20 o431 .00 100 284 PEAK 1 15780.00 62.96 74.00 -11.04 67,90 40,15 19.20 o431 0.0 100 28 PEAC
3 15766.08 47.46 5488 -6.54 52.42 40.15 19.10 6431 .00 100 284 AVERAGE 3 15786.08 5174 54.80 -2.26 56.70 40.15 19.18 64.31 0.0 180 281 AVERAGE
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Pol. Horizontal Vertical
1'.wLeveHdI!u\ﬂrn) mLmIldBu‘lHn)
1138 1138
975 975
1K) 1K)
U-HI-1-U-N1-2A-U-N-2C U-HI-A-U-NI-2A-U-N-2C
m__u—l_l'ﬂ__ R E N I M m__u—l_l'ﬂ__ R N \ M
I I 1 ~ ) U-H&_!N_I-MU-NHC(»\VQ R ~ U IMU-1LMAVQ
8 T s ! b
Peak Y p
Avg 183 163
000 9200. 11400, 13600, 15800, 18000 000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (WHz)
Linit Qver Read  Ant Cable Preamp  Aux APos  TPos Linit Over Read Ant Cable Preamp  Aux APos  TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Renark
MHz dBul/m dBuV/m B dBuV dB/fm  dB 4B B o deg Phz dBuV/m dBuv/m 0B dBWV dB/m B B 4B om  deg
1 locbe.ee 53.62 74.66 -20.38 67.42 37.52 15.67 66.99 0.0 184 294 PEAC 1 leocbe.ee 48.77 74.6@ -25.23 61.57 37.52 15.67 66.99 @.00 16 261 PEAK
1 lo6ho.ee 42.88 54.80 -11.12 56.68 37.52 15.67 66.99 @.00 184 294 AVERAGE 2 lo6ho.ee 37.44 54.60 -16.56 51.24 37.51 15.67 66.99 @.09 180 281 AVERAGE
3 15900.6e 58.60 74.60 -15.48 63.32 40.23 19.28 6413 0.0 le 275 PEAC 3 15900.68 62.54 74.60 -11.46 67.26 40.23 19.28 64.13 @.00 18 261 PEAK
4 1590.00 46.98 54.60 -7.02 5L7@ 40.23 19.28 64.13 0.0 168 275 AVERAGE 4 159000 51.23 S4.60 -2.77 55.95 4013 19.28 64.23 0.0 168 281 AVERAGE
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saranas. FCC RF Test Report

Report No. : FR542204C
6
Mode Band Edge
U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz
ANT 1
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
ik ik 1
thd U DA i
] | LT U LA N2
[ Al
488 488 LWNW»M«"MMW
Peak
15 35
163 163
g0 5320, 5340, 5260. §380. 5400 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MEaBWE B BN & & & & o dg
1 535310 54.80 74.00 -19.20 46.52 34.79 10.84 37.35 0.00 108 31 PEA 1 5320.08 9%.79 ------ - B6.55 34.80 10.88 37.36 0.00 100 310 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
95 95
1
i LN
[ Al
U-N-A-L-2A-U--2C AV ) L L U-N\I-1-U-NI\-ZA-U-NH-ZC[AV@
48 1 48
AV L
g 15 35
163 163
g0 5320, 5340, 5260. §380. 5400 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 5350.60 40.07 54.00 -13.93 3178 34.80 10.84 37.35 0.00 100 310 AVERAGE 1 5320.00 88.29 ------ - B6.04 34.80 10.81 37.36 0.00 100 310 AVERAGE
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saranas. FCC RF Test Report

Report No. : FR542204C
6
Mode Band Edge
U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz
ANT 1
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
95 95 1
thd U DA i
] | L U LA U2
[ Al
8 s | ottt
Peak
15 35
163 163
g0 5320, 5340, 5260. §380. 5400 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MEaBWE B BN & & & & o dg
1 535070 5373 74.00 -10.27 45.45 479 10.84 3735 0.00 358 282 PEAK 1 5320.00 94.69 ------ - B6.43 34.80 10.82 37.36 0.00 338 282 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
95 95
1
i LN
[ Al
U-N-A-L-2A-U--2C AV ) L L NN 28 U-NI-CEAVE)
48 48
Av [
g 15 35
163 163
g0 5320, 5340, 5260. §380. 5400 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 5350.60 33.45 54.00 -15.55 30.16 34.80 10.84 37.35 0.00 358 282 AVERAGE 1 5320.00 86.08 ------ - 7775 .80 10.81 37.36 0.00 38 282 AVERAGE
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SPORTON LAB.

FCC RF Test Report

Report No.

FR542204C

Pol. Horizontal Vertical
1‘.wLeveI«IBu\ﬂrn) 0 Level (dBuVim)
1138 134
975 075
i UNHUNLADNIZC ik
NI-1-U-NI-2A- DN ULNI-A-U-E-ZA- U020
m__U—l_l—ﬂ__ _ ] L1 I ; ninliEEE 7 I |—o—‘ M
S N 4 - . “-“&i‘ﬂ“-jmﬁvﬂ I *}M-P’HC{W%
#4 | s | 1 N ]
N m T L S :
Peak 4
325 125
Avg 163 .
7000 9200, 11400, 13600, 15800 16000
Frequency (NHy) 7000 . 114, 1 15400. 18000
Frequency (MHz)
Linit Qver Read  Ant Cable Preamp  Aux APos  TPos .
Freq Level Line Limit Level Factor Loss Factor Factor Renark Linit  Ower Read Ant Cable Preamp Aux APos Thos
Freq Level Line Limit Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuV/m B dBV dB/fm B B A8 am  deg
1 1064000 50.69 74.80 -23.31 6438 3055 1571 66.95 0.00 180 BPEAC iz dBuy/mdBv/m B BV dBm A5 A8 A8 o deg
2 1060.00 38.85 5480 -15.15 5254 355 1571 6695 .00 100 0 AVERAGE 1 10649.00 45.50 7480 -28.50 9.9 3755 1571 66.95 808 - - PEAC
3 15960.80 57.65 7480 16,35 6125 4.27 193 6419 0.0 100 309 PEM D 1596.00 GL74 748 -12.06 6634 4027 193 B9 B8 M3 162 PEAC
4 1596000 47,02 B0 -6.98 SLE2 4027 19.32 6419 @00 100 300 AVERAGE 3 15960.00 SLOB 480 290 5568 427 193 G409 B8 33 162 AVERAGE
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Mode Band Edge

U-NII-2C_5.47-5.725_802.11a_CH100_5500MHz

ANT 1
Pol. Horizontal Fundamental
mLeveI (dBuVIm) : o L8Yel ({BUVim)
134 113§
s 175 1
813 3
AU 2 LA 2C T T T L NN
5.0 50
1 2
448 S bt vt 188 RAAETATRW
Peak
o 3Mwwwwwwm
163
163
G 5382 5414, 5445, 5418, 510 [
Frequency (MHz) 1000 . o, 4500, 5600. 00
Frequency (MHz)
Linit Over Read At Cable Preamp Aux APos  TPos N
freq Level Line Linit Level Factor  Loss Factor Factor Remark Linit Over Read Ant Cable Preamp  Aux APos Thos
- Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBwv dB/m 4B A8 dB o deg -
1 5397.68 48.11 74.00 -25.80 39.94 34.61 10.89 37.33 .60 119 304 PEAK Wiz duv/m dBuv/m @B oBV dBfm B A8 B om deg
1 546328 4874 6B.20 -19.46 40.22 3485 10.97 3738 0.0 119 04 PEX 1 5300.08 95.25 ------ - B6.81 34.70 1182 37.28 0.80 119 304 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
95 95
1
i LN
[ Al
U-H-A-A M- 2A-UL-2CHAVG) . - NN 2A-U-NI-CEAVG)|
48 48
Av 1 w
163 163
B30 53 414, §446. 5418, 510 100 . o, 4600, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 5459.44 36.81 54.00 -17.19 28.28 34.86 10.97 37.38 0.60 119 384 AVERAGE 1 5300.00 86.58 ------ ------ 7814 3470 1182 37.28 6.00 119 304 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C14 of C95
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7
Mode Band Edge
U-NII-2C_5.47-5.725_802.11a_ CH100_5500MHz
ANT 1
Pol. Vertical Fundamental
mLeveI (dBuVIm) : o L8Yel ({BUVim)
134 1138
5 175 1
813 3
L AL T ML T L) MM
5.0 50
1
“ag i NSt s i 448 WW
Peak
15 s
163
163
G 5382 514, 5445, 5418, 510 [
Frequency (MHz) 1000 0. o, 4500, 5600. 7000
Frequency (MHz)
Linit Over Read At Cable Preamp Aux APos  Thos N
freq Level Line Linit Level Factor  Loss Factor Factor Remark Linit Over Read Ant Cable Preamp  Aux APos Thos
- Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBwv dB/m 4B A8 dB o deg -
1 533440 45.72 74.00 -25.28 4B.52 34.66 10.87 37.33 0.6 3/ 275 PEAK Wiz duv/m dBuv/m @B oBV dBfm B A8 B om deg
1 S467.60 47.70 6B.20 -10.50 39.19 483 109 3738 0.0 3@ 275 PEAK 1 5300.00 94.85 ------ - 86,39 3471 1103 37.28 0.80 30 275 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
95 95
1
i LN
[ Al
U-H-A-A M- 2A-UL-2CHAVG) L L NN 24 U-NI-CEAVG)|
48 48
g 5 5 M
163 163
B30 53 §4td, 5446, 5418, 510 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 5438.% 36.77 54.00 -17.23 28.24 34.86 10.97 37.38 0.00 350 275 AVERAGE 1 5300.00 85.9 ------ - 7744 3471 1103 3728 0.00 350 275 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C15 of C95

TEL : +86-0512-57900158
FCC ID: 2ANDL-WR112S




SPORTON LAB.

FCC RF Test Report

Report No.

FR542204C

Pol. Horizontal Vertical
1‘,““mel[lll}u‘ﬂm] ” Level (4BuVim)
1138 134
975 75
013 B
U-HI-A-U-N-2A-U-I-2C U022
) iy Ay 1 LT ) g Ny 1 ]
650 1 6.0
1 ~ -NA--N0- 244 -HI-2CHAVG) 1 1 ~ 0 UNIA-U-- 240 N-2CAVE)|
483 i o 8
[ A M ik NI e
Peak Kby Pt -
5 !
Av
9 163 163
7000 9200, 1400, 13600 15800, 18000 7000 920. 140, 1 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp  Aux APos TPos Linit Over Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
trdafn e 08 B B B B B o iy Mrdan 08 G0 B B B B o dg
1 1100.00 59.58 74.00 -14.42 72.37 37.80 1604 66.63 0.0 103 295 PEAK 1 11000.00 3438 74,00 -19.62 €7.17 37.80 16.04 66.63 0.0 216 9L PEAC
1 11069.00 43.41 5480 -3.59 6L.20 37.80 16.04 66.63 .00 103 295 AVERAGE 1 1100000 4438 5400 -9.62 37.17 37.80 16.04 66.63 .00 226 9L AVERAGE
3 16566.08 62.93 68.28 -5.27 66.85 40.70 19.67 64.29 0.0 180 296 PEAK 3 16566.00 6170 68.20 -6.43 65.64 40.70 19.67 64.29 .00 188 31 PEAC
Sporton International Inc. (Kunshan) Page Number : C16 of C95
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Pol. Horizontal Vertical
mLeveI[d&J‘lﬁn} ” Level (4BuVim)
1138 134
975 75
013 B
U-HI-A-U-N-2A-U-I-2C U022
) iy Ay SR I 1 iy ) g Ny I 1 e
650 6.0 3
1 ! ~ 1 ULNIA-U-A-2A-UENI-2CIAVE)| 1 1 ~ 1 UNIA-U-I-2A-UYNI-2CIAVE)|
48 ' §
‘ — PRI g o L i
Peak R T e
5 !
Av
9 163 163
7000 9200, 11400, 13600. 15800. 18000 7000 920. 140, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp  Aux APos TPos Linit Over Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
trdafn e 08 B B B B B o iy Mrdan B 08 B0 B B B B o dg
1 11160.09 57.69 74,00 -16.91 69.61 37.94 1615 66.61 .00 100 295 PEAK 1 1116009 52.69 74.00 -21.31 65.21 37.94 1615 e6.61 0.0 2% 9L PEAC
1 11160.00 46.81 5480 -7.19 9.3 37.94 1615 66.6l .00 180 295 AVERAGE 1 1116000 42.77 5480 -11.23 5.9 37.94 1615 66,6l .00 296 9L AVERAGE
3 16740.08 61.%9 68.28 -6.21 65.76 40.98 19.83 64.50 0.0 180 319 PEAK 3 1674600 60.54 68.20 -7.66 64.31 40.89 19.83 64.49 0.0 188 37 PEAC
Sporton International Inc. (Kunshan) Page Number : C17 of C95
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Pol. Horizontal Fundamental
mLeveI(dBﬂWm) mLeveHdBﬂWm)
1134 134
il ik !
B B3
Hﬁ " U-HIHA-U-N-2A U2 ] | ] i T JNIAL2A N2
le 650 .
1
[ 0l ol
488 vt P e 488 o WWW kil gl
Peak MWWM
1§ 1§
163 163
5685 5101, i 5T 5740, 5785 1000 . 00, 400, 5600. 0
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level LUne Lindt Level Factor Loss Factor Factor Remark
MedaBNn B BN Bk & B & a g MEvaEWEe B BN Bh & B & a g
1 5725.88 57.63 68.20 -10.57 49.85 34.80 1133 37.55 Q.00 108 240 PEAK 1 5700.08 9%.18 ------ - B7.63 34.70 1129 37.44 0.00 100 240 PEAK
mLeveHdBﬂWm)
134
915
1
B3
650
o L NN 24 U-NI-CEAVG)
48
Avg Blank fWMJ \g——
3§
Ll
163
1000 . 00, 400, 5600. 0
Frequency (MHz)
Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level LUne Linit Level Factor Loss Factor Factor Remark
MEuaBWE B BN Bk & B & a by
1 5700.00 87.58 ------ ------ 79.03 %70 1L29 37.4 0.80 108 240 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C18 of C95
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Pol. Vertical Fundamental
mLeveI(dB!NIm) mLeveHdBﬂWm)
1134 134
E! F! 1
5 ok 915
BA— B3
i ,;,M b U-HIHA-U-N-2A U2 " ] | ] i T NEANI-A N2
S0l W 1 50
[ | 0l m
K 43... e 48... . . T T M
Peal
L g/ Yt
163 163
5685 5101, i 5T 5740, 5785 1000 . 00, 400, 5600. 0
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level LUne Lindt Level Factor Loss Factor Factor Remark
MedaBNn B BN Bk & B & a g MEvaEWEe B BN Bh & B & a g
1 5726.20 55.50 68.20 -12.79 46.92 34.80 1133 37.55 .60 361 277 PEAK 1 5700.00 95.45 ------ - B6.87 34.72 1128 37.42 0.80 361 277 PEAK
mLeveHdBﬂWm)
134
915
1
B3
650

U-H1-U-H0-2-U-A-2C{AVG)

Lt

L g |
Avg Blank - fwﬂ_wd e

163

1000 200, 0. 4600, 5800, 7000
Frequency (MHz)

Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level LUne Linit Level Factor Loss Factor Factor Remark

Wiz duV/m dBuv/m @B oBV dBfm B B B om deg
1 5700.00 8731 ------ ----- 7876 M7 1L29 3.4 0.0 361 277 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C19 of C95
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Pol. Horizontal Vertical
1‘,(A“mel[llllu‘ﬂm) ” Level (4BuVim)
1138 134
975 75
013 B
U-HI-A-U-N-2A-U-I-2C U022
) iy Ay 1 LT ) g Ny I 1 e W
650 6.0 g
1 ~ U-N-A--N0-2A--HIR2CHAVG)| 1 ~ 0 UNIHA-UA-2A0 NZCIAVE)|
48 ki § . "
Peak mu . w\ m " v oy
5 !
Av
9 163 163
7000 9200, 11400, 13600. 15800. 18000 7000 920. 1400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp  Aux APos TPos Linit Over Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
trdafn e 08 B B B B B o iy Mrdan 08 G0 B B B B o dg
1 11400.00 35,72 74.00 -18.28 67.85 38.16 16.30 66.39 0.0 100 293 PEAK 1 11400.09 52,99 74,00 -21.01 65.12 38.16 16.30 66.39 .00 301 277 PEAC
1 11460.00 44.54 5400 -9.46 36.67 38.16 1630 66,59 .00 180 293 AVERAGE 1 1140000 42.41 5400 -11.59 4.4 38.16 1638 66,59 .00 301 277 AVERAGE
3 17166.08 61.% 68.20 -6.24 65.46 41.12 20.87 64.69 .00 180 316 PEAK 3 17166.08 59.97 68.28 -B.13 63.49 4112 10.86 6470 0.00 1M 2 PEAK
Sporton International Inc. (Kunshan) Page Number : C20 of C95
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Report No. : FR542204C
10
Mode Band Edge
U-NII-1_5.15-5.25_802.11n HT20_CH36_5180MHz
ANT 1
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
1
95 95
i LN
UHIH-L-N-2A ] | |7 UNM-UNI2AA-ZC
[ Al
1
L — s W
Peak
15 35
163 163
sl 5120, 5140, i 5180. 5200 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MEaBWE B BN & & & & o dg
1 5147.50 57.43 74.00 -16.57 49.61 34.61 10.65 37.44 0.0 105 363 PEAK 1 5180.00 98.59 ------ - 99,68 34.65 10.68 37.42 0.00 105 303 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
95 95 i
i LN
[ Al
U-HI---N-2A U-NILZCHAVG) L L NN 28 U--2CRVG)
48 1 48
AY ]
g s 125 M
163 163
sl 5120, 5140, i 5180. 5200 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 5150.60 44.58 54.00 -9.42 36.76 34.60 10.65 37.43 0.00 105 33 AVERAGE 1 5160.00 98.41 ------ - B2.48 34.66 10.69 37.42 0.00 105 303 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C21 of C95
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Report No. : FR542204C
10
Mode Band Edge
U-NII-1_5.15-5.25_802.11n HT20_CH36_5180MHz
ANT 1
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
1
95 95
i LN
] | | 7 UNM-UNI2AAILC
[ Al
488, 488 W
Peak
15 35
163 163
sl 5120, 5140, i 5180. 5200 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MEaBWE B BN & & & & o dg
1 5150.60 59.51 74.00 -14.49 51.69 34.60 10.65 37.43 0.0 305 262 PEAK 1 5180.00 98.85 ------ - 99.92 34.66 10.69 37.42 0.00 395 262 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
95 95 i
i LN
[ Al
U-H--A-N2A U-NIL2CAVG) L L NN 28 U--2CHRVG)
48 1 48
Av DRSNS
g 125 325 M
163 163
sl 5120, 5140, i 5180. 5200 100 0. o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 5150.60 43.93 54.00 -10.87 36.11 34.60 10.65 37.43 @.00 395 262 AVERAGE 1 5180.00 99.09 ------ - B2.18 34.65 10.68 37.42 0.00 395 262 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C22 of C95
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Pol. Horizontal Vertical
mLeveI[d&J‘lﬁn} ” Level (4BuVim)
1138 134
975 75
013 B
U-HI-A-U-N-2A-U-I-2C U022
) iy Ay I 117 j ) g Ny NI Iy
650 | 6.0
1 ~ 0 UNUA-2AU-NI-2CIAVE)| 1 ~ ) U-N!*;ﬂlh—U-N!—lC{h\@
48 ’ §
, BAE # e PP Akl
Peak Pt b i “
5 !
Av
9 163 163
7000 9200, 1400, 13600. 15800. 18000 7000 920. 1400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp  Aux APos TPos Linit Over Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
trdafn e 08 B B B B B o iy Mrdan 08 G0 B B B B o dg
1 10360.00 60.30 68.20 -7.9 74.53 37.35 15.45 67.83 0.0 101 333 PEAK 1 1035940 5143 68.20 -16.77 65.66 37.35 15.45 7.3 0.08 100 150 Pesk
1 15540.00 63.88 74.00 -10.12 69.34 39.98 19.84 o448 0.0 100 287 PEAK 1 15540.00 62.301 74.00 -11.68 6€7.78 39.98 19.84 o448 0.0 100 275 PEAC
3 15540.08 5198 54.88 -2.82 57.43 39.98 19.85 64.45 .00 100 287 AVERAGE 3 15540.08 50.31 54.80 -3.69 55.76 39.98 19.85 64.45 .00 180 278 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C23 of C95
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Pol. Horizontal Vertical
1‘,““mel[lll}u‘ﬂm) ” Level (4BuVim)
1138 134
975 75
013 B
U-HI-A-U-N-2A-U-I-2C U022
) iy Ay 1L, LT ) g Ny SR I
650 q 6.0
- ~ ) u.ny#ﬂmu.mq.\vg 1 1 ~  UNIARU-NI-2A-0-NI-2CIAVE)|
m ol
) FpEROR i NN - A " = s
Peak bt ity
5 !
Av
9 163 163
7000 9200, 11400, 13600. 15800. 18000 7000 920. 1400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp  Aux  APos  TPos Linit Over Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
trdafn v &8 B Bm B B B o iy Mrdan B 08 B0 B B B B o dg
1 1044000 38.17 68.20-10.63 72.30 37.41 1552 67.06 0.0 100 333 PEAK 1 1044000 50.59 68.20-17.61 6472 37.41 1552 67.06 0.0 - --- PEAC
1 15660.09 64.81 7400 -9.99 69.23 40.06 19.12 o440 0.0 100 289 PEAK 1 15660.09 63.34 74.00 -16.66 63.56 40.86 19.12 o440 0.0 160 279 PEAC
3 15666.08 51.25 54.88 -2.75 56.47 40.06 19.12 64.40 0.0 100 289 AVERAGE 3 15666.08 51.54 54.80 -2.46 56.76 40.86 19.12 64.40 .00 180 279 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C24 of C95
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Pol. Horizontal Vertical
mLeveI[d&J‘lﬁn} ” Level (4BuVim)
1138 134
975 75
013 B
U-HI-A-U-N-2A-U-I-2C U022
) iy Ay 1L, LT ) g Ny 11T 3
650 1 6.0
- ~ N1 N0 2A--HI-2CHAVG)| 1 1 ~ N N 2A--NI-2CHAVG)|
m ol
PR s iy s - Ay
Peak P sty
5 !
Av
9 163 163
7000 9200, 11400, 13600. 15800. 18000 7000 920. 1400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp  Aux APos TPos Linit Over Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
trdafn e 08 B B B B B o iy Mrdan 08 G0 B B B B o dg
1 1pd50.00 38.92 68.20 -9.28 72.99 37.44 1556 67.07 0.0 100 330 PEAK 1 10473.80 50.23 68.20 -17.97 64.31 37.43 15.5 67.67 0.8 - --- Pesk
11572000 6343 74.00 -10.55 68.55 40.10 19.16 6436 0.0 100 286 PEAK 11572000 6446 7400 -9.54 69.%6 40.10 19.16 o436 0.0 160 283 PEAC
3 15726.08 50.% 5488 -3.10 56.80 40.10 19.16 64.36 .00 100 286 AVERAGE 31572608 51.26 54.80 -2.74 56.34 4011 19.16 64.35 .00 180 283 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C25 of C95
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Pol. Horizontal Vertical
1‘,““Le\nil[lll}u‘ﬂm) ” Level (4BuVim)
1138 134
975 75
013 B
U-HI-A-U-N-2A-U-I-2C U022
) iy Ay 1L LT ) g Ny L, LT
1 U-SIA-U--28-U-HI-2CAVG) U-SIA---2A-U-HI-2CHAVG)
— 4 - F &l — 4 1 - . falh ) 2
48 ) §
Peak Rt
5 !
Av
9 163 163
7000 9200, 11400, 13600 15800. 18000 7000 920. 140, 1 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp  Aux APos TPos Linit Over Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
trdafn e 08 B B B B B o iy Mrdan 08 G0 B B B B o dg
1 10520.00 55,72 68,20 -12.48 69.72 37.46 15.60 67.06 .00 100 287 PEAK 1 1051853 48.31 68.20 -19.89 62.31 37.46 15.60 67.86 0.8 - --- Pesk
1 15750.00 6L.B0 74.00 -12.20 66.76 40.15 19.20 6431 0.0 100 280 PEAK 1 15780.00 63.86 74.00 -16.14 63.80 40.15 19.20 o431 .00 160 280 PEAC
3 15766.08 49.18 54.88 -4.82 54.16 40.14 19.10 64.32 .00 100 280 AVERAGE 3 15786.08 51.19 54.80 -2.81 56.17 40.14 19.18 64.32 .00 180 288 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-0512-57900158
FCC ID: 2ANDL-WR112S
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Pol. Horizontal Vertical
1‘.wLeveHdBu\ﬂrn) mLeveIldBu‘le)
1138 1138
975 975
1K) 1K)
U-HI-1-U-N1-2A-U-N-2C U-HI-A-U-NI-2A-U-N-2C
m__u—l_l'ﬂ__ R E N I M m__u—l_l'ﬂ__ R N A M
R ~ U-H&%‘I—MU-NHC{»\VQ R ~ ) U-Hl1-#l—2»\-l]-ﬂllq»\@
s | ‘ H — il | B T
Peak Uoipampninaibt PO
325 325
Avg 183 163
000 9200. 11400, 13600, 15800, 18000 000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (WHz)
Linit Qver Read  Ant Cable Preamp  Aux APos  TPos Linit Over Read Ant Cable Preamp  Aux APos  TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Renark
MHz dBul/m dBuV/m B dBuV dB/fm  dB 4B B o deg Phz dBuV/m dBuv/m 0B dBWV dB/m B B 4B om  deg
1 locbe.ee 43.64 74.66 -25.36 62.44 37.52 15.67 66.99 0.0 380 360 PEAK 1 lecbe.ee 47.69 74.6@ -26.31 61.49 37.52 15.67 66.99 @.00 360 368 PEAK
1 logho.ee 37.72 54.6@ -16.28 5152 37.52 15.67 66.99 @.00 380 368 AVERAGE 2 lo6ho.ee 36.94 54.60 -17.86 50.74 37.50 15.67 66.99 @.0@ 380 368 AVERAGE
3 15900.68 58.22 74.6@ -15.78 62.94 40.23 19.28 64.13 0.00 180 284 PEAC 3 15900.66 63.31 74.60 -19.69 68.03 40.23 19.28 64.13 @.09 180 265 PEAK
4 1590.08 45.50 54.60 -B.41 5031 40.23 19.28 6413 Q.00 168 284 AVERAGE 4 15990.00 5139 54.60 -2.61 56.11 40.23 19.28 64.23 .00 108 265 AVERAGE
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15
Mode Band Edge
U-NII-2A_5.25-5.35_802.11n HT20_CH64_5320MHz
ANT 1
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
05 s 1
thd U DA i
] | U UIA-L-2A U2
[ Al
48 48 WW
Peak
15 35
163 163
g0 5320, 5340, 5260. §380. 5400 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MEaBWE B BN & & & & o dg
1 53%.50 53.21 74.00 -20.79 44.93 34.77 10.85 37.34 0.00 108 363 PEAK 1 5320.08 95.86 ------ - B7.61 34.80 10.81 37.36 0.00 100 303 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
95 95
1
i LN
[ Al VRL
U-N-A-L-2A-U--2C AV ) L L NN 28 U--CAVE)
48 1 48
Av LHW
g 15 35
163 163
g0 5320, 5340, 5260. §380. 5400 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 5350.60 40.17 54.00 -13.83 31.88 34.80 10.84 37.35 0.00 100 383 AVERAGE 1 5320.00 87.08 ------ - 7875 34.80 10.81 37.36 0.00 100 303 AVERAGE
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15
Mode Band Edge
U-NII-2A_5.25-5.35_802.11n HT20_CH64_5320MHz
ANT 1
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
s s !
thd U DA i
i | ] | L U LA U2
[ W Al
1
48 48 W
Peak
15 35
163 163
g0 5320, 5340, 5260. §380. 5400 100 0. o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MEaBWE B BN & & & & o dg
1 535110 53.33 74.00 -20.67 45.04 34.80 10.84 37.35 0.60 353 268 PEAK 1 5320.08 96.34 ------ - B6.09 34.80 10.81 37.36 0.80 353 268 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
95 95
1
i LN
[ Al wL
U-N-A-L-2A-U--2C AV ) L L NN 28 U--CTAVE)
48 I 48
Av ST
g 15 35
163 163
g0 5320, 5340, 5260. §380. 5400 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 5350.60 39.93 54.00 -14.87 31.64 34.80 10.84 37.35 0.00 353 268 AVERAGE 1 5320.08 87.32 ------ - 79.07 34.80 10.81 37.36 0.00 353 260 AVERAGE
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Pol. Horizontal Vertical
1‘.wLeveI«IBu\ﬂrn) mLmIldBu‘lﬂn)
1138 1138
975 975
1K) 1K)
U-HI-1-U-N1-2A-U-N-2C U-HI-A-U-NI-2A-U-N-2C
. B I R N I M m__u—l_l—ﬂ__ L1 Tl M
3
! UNI-A-0-0-28-U-NI-2C(AVG) UNI-1-040-2A-U-NIL-2C(AVG)
— 4 - . L el — 4 ‘ - k. el
488 . L 488
Peak e i - i " by et
325 325
Avg 183 163
000 9200. 11400 13600, 15800, 18000 000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (WHz)
Linit Qver Read  Ant Cable Preamp  Aux APos  TPos Linit Over Read Ant Cable Preamp  Aux APos  TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Renark
MHz dBul/m dBuV/m B dBuV dB/fm  dB 4B B o deg Phz dBuV/m dBuv/m 0B dBWV dB/m B B 4B om  deg
1 lo64b.6e 55.42 74.66 -18.58 69.11 37.55 15.71 66.95 0.00 180 120 PEAK 1 10643.93 48.95 74.00 -25.05 62.64 37.55 1571 66.95 0.0 180 15 Pesk
1 lo64b.6e 42.84 54.60 -11.16 56.53 37.55 15.71 66.95 @.00 180 120 AVERAGE 2 1064393 41.67 54.8@ -12.33 55.36 37.55 1571 66.95 @.0@ 180 15 Average
3 15960.66 59.22 74.60 -14.78 63.82 40.27 19.32 6419 0.00 180 33 PEAC 3 15960.66 63.68 74.60 -19.92 67.68 40.27 19.32 64.19 @.e 371 113 PEAK
4 1590.00 46.78 54.60 -7.22 5138 40.27 19.32 64.19 0.0 168 303 AVERAGE 4 1590.00 51.74 54.60 -2.26 56.34 40.27 19.32 64.19 .00 371 113 AVERAGE
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16
Mode Band Edge
U-NII-2C_5.47-5.725_802.11n HT20_CH100_5500MHz
ANT 1
Pol. Horizontal Fundamental
mLeveI (dBuVIm) : o L8Yel ({BUVim)
134 1138
15 W5 1
813 3
WU AL T ML T T LT A
5.0 50
| 2
"”wmwwmwwwmmmw bt i 484 Ww
Peak
125 s
163
163
G 5382 5414, 5445, 5418, 510 [
Frequency (MHz) 1000 0. o, 4500, 5600. 00
Frequency (MHz)
Linit Over Read At Cable Preamp Aux APos  TPos N
freq Level Line Linit Level Factor  Loss Factor Factor Remark Linit Over Read Ant Cable Preamp  Aux APos Thos
- Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBwv dB/m 4B A8 dB o deg -
1 543336 47.41 74.00 -26.50 38.99 34.80 10.93 3731 0.6 1M 296 PEAK Wiz duv/m dBuv/m @B oBV dBfm B A8 B om deg
1 5468.68 53.02 68.20 -15.18 44.51 3483 109 3738 0.0 121 296 PEXK 1 5300.00 95.68 ------ ------ B7.16 34.70 1182 37.28 6.8 121 296 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
95 95
1
i LN
[ Al
U-N-A-A M- 2A-UL-2CHAVG) L L NN 28 U-NI-CEAVG)|
48 48
g 5 5 M
163 163
B30 53 §4td, 5446, 5418, 510 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 5439.90 36.82 54.00 -17.18 28.29 34.86 10.97 37.38 0.60 121 296 AVERAGE 1 5300.00 86.34 ------ - 77,99 3470 1182 37.28 6.00 121 295 AVERAGE
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16

Mode Band Edge

U-NII-2C_5.47-5.725_802.11n HT20_CH100_5500MHz

ANT 1
Pol. Vertical Fundamental
mLeveI (dBuVIm) : o L8Yel ({BUVim)
134 113§
s 175 1
813 3
VAU M2 U T ML T L AL
5.0 50
4EIEWWWWMMW' 488 e gl
Peak W
15 s
163
163
G 5382 5414, 5445, 5418, 510 [
Frequency (MHz) 1000 0. o, 4500, 5600. 00
Frequency (MHz)
Linit Over Read At Cable Preamp Aux APos  TPos N
freq Level Line Linit Level Factor  Loss Factor Factor Remark Linit Over Read Ant Cable Preamp  Aux APos Thos
- Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBwv dB/m 4B A8 dB o deg -
1 530443 47.63 74.00 -26.37 39.46 34.62 10.88 37.33 .80 313 266 PEAK Wiz duv/m dBuv/m @B oBV dBfm B A8 B om deg
1 5468.56 52.69 68.20 -15.51 44.15 3483 10.9 3738 0.0 313 266 PEAK 1 5300.00 94,93 ------ - B6.49 34.70 182 37.28 0.80 313 266 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
95 95
1
i LN
[ Al
U-N-A-A M- 2A-UL-2CHAVG) L L NN 28 U-NI-CEAVG)|
48 48
g 125 125 M
163 163
B30 53 §4td, §446. 5418, 510 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 5439.44 36.86 54.00 -17.14 28.33 34.86 10.97 37.38 0.00 313 266 AVERAGE 1 5300.00 85.92 ------ - 7748 3470 1182 37.28 0.00 313 266 AVERAGE
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SPORTON LAB.

FCC RF Test Report

Report No.

FR542204C

Pol. Horizontal Vertical
1‘,““mellllllu‘ﬂm) ” Level (4BuVim)
1138 134
975 75
013 B
U-HI-A-U-N-2A-U-I-2C U022
) iy Ay 1 Iy ) g Ny NI e iy
650 1 6.0
1 ~ U-NE&H{»U-NMC{A\@ 1 ! ~ 0 UNIA-U-NI-260-N-2CIAVE)|
m | ol L
) PRI i ol I TPTOA M sk
Peak - - b P
5 !
Av
9 163 163
7000 9200, 11400, 13600 15800. 18000 7000 920. 1400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp  Aux APos TPos Linit Over Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
trdafn e 08 B B B B B o iy Mrdan 08 G0 B B B B o dg
1 1100.09 59.22 74,00 -14.78 72.61 37.80 1604 66.63 0.0 100 293 PEAK 1 11000.09 3485 74.00 -19.15 67.64 37.80 16.04 66.63 0.0 273 93 PEAC
1 11069.00 47.58 5400 -6.42 60.37 37.80 16.04 66.63 .00 180 293 AVERAGE 1 1100000 44.34 5400 -9.66 37.13 37.80 16.04 66.63 .00 273 93 AVERAGE
3 16560.08 64.80 68.28 -3.38 65.74 40.70 19.67 64.29 0.0 180 295 PEAK 3 16566.00 66.10 68.20 -2.16 70.60 40.78 19.67 64.29 0.0 188 29 PEAC
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Pol. Horizontal Vertical
1‘,(A“mel[lll}u‘ﬂm] ” Level (4BuVim)
1138 134
975 75
013 B
U-HI-A-U-N-2A-U-I-2C U022
) iy Ay SR I 1 ) g Ny LT
1 l ~ U-N-A--N0-2A- NI 2CHAVG)| 1 1 ~ ) U-N&ﬂﬂ\-tﬁ!—lﬂh@
48 e § | :
Peak B M“ men
5 !
Av
9 163 163
7000 9200, 11400, 13600. 15800. 18000 7000 920. 1400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp  Aux APos TPos Linit Over Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
trdafn e 08 B B B B B o iy Mrdan 08 G0 B B B B o dg
1 11160.09 38.68 74.00 -15.92 70.60 37.94 1615 66.61 .00 104 295 PEAK 1 1116000 3196 74.00 -12.04 64.48 37.94 1615 66.61 .00 100 83 PEAC
1 11160.00 46.69 5480 -7.31 9.21 37.94 1615 66.6l .00 184 295 AVERAGE 1 1116000 40.85 5480 -13.15 5337 7.4 1615 66,6l .00 100 83 AVERAGE
3 16749.08 62.60 68.28 -5.58 66.39 40.90 19.83 64.50 .00 180 295 PEAK 3 167408 62.19 68.20 -6.61 65.97 40.89 19.83 64.50 0.0 188 35 PEAK
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Pol. Horizontal Fundamental
mLeveI(dBﬂWm) mLeveHdBﬂWm)
1134 134
5 Mm 915 !
"y | "3
Iﬂ‘n mﬁ L U-HIHA-U-N-2A U2 ] | ] i 1T NIEANI-A N2
GMW”! 1 650
[ 0l i
w’" Slifipsnipted ooy e WW.W.WMWWIWWW WA g
Peak iV
1§ 3§
163 163
5685 5101, i 5T 5740, 5785 1000 . 00, 400, 5600. 000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level LUne Lindt Level Factor Loss Factor Factor Remark
MedaBNn B BN Bk & B & a g MEvaEWEe B BN Bh & B & a g
1 525,48 61,52 68.20 -6.68 52.94 34.80 1133 37.55 0.0 108 239 PEAK 1 5700.00 97.43 ------ - B6.88 34.70 1129 37.44 0.00 100 239 PEAK
mLeveHdBﬂWm)
134
915
1
B3
650
o . NN 2A-U-NI-CEAVG)
48
AVg Blank ” . I"‘qw‘_ﬁw—q—hﬁ-‘ﬁ\‘_ﬁf—} =]
\/\/\Apfﬂm
163
1000 . 00, 400, 5600. 0
Frequency (MHz)
Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level LUne Linit Level Factor Loss Factor Factor Remark
MEuaBWE B BN Bk & B & a by
1 5700.00 88.69 ------ - 86.14 3470 1129 37.44 0.00 100 239 AVERAGE
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'lremlency (MHz)

Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level LUne Linit Level Factor Loss Factor Factor
Wiz duV/m dBuv/m @B oBV dBfm B B B om deg
1 5700.00 87.88 ------ ------ 193 MmN M w3 W

Pol. Vertical Fundamental
1HL&V&I(tll!!l\l'lln) 1‘.mLewzl(dl!!l\l'lln)
1134 134
E! 4 1
5 WWWWWW 915
B \ B3
4 1 U-HIHA-U-N-2A U2 ] | ] i T N2 N2
00 " 1 650 e
44 RN e ST ) 488 ot b gt
AT RN T WW‘ e " "
Peak e b
0§ 3§
163 163
5685 5101, i 5T 5740, 5785 1000 . 00, 400, 5600. 0
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level LUne Lindt Level Factor Loss Factor Factor Remark
MedaBNn B BN Bk & B & a g MEvaEWEe B BN Bh & B & a g
1 5727.80 59.47 68.20 -B.73 50.89 34.81 1133 37.56 0.0 339 267 PEAK 1 5700.00 9.7 ------ ------ 86,23 3472 1138 37.47 0.80 39 267 PEAK
1‘.mLewzl(dl!!l\l'lln)
134
915
1
B3
650
o L NN 24 U-NI-CEAVG)
48
Av Blank Mn_m-‘l LM"“—"—"”
P s
163
1000 . pLI 400, 5600. 0

Renark

AVERAGE

Sporton International Inc. (Kunshan)
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SPORTON LAB.

FCC RF Test Report

Report No.

FR542204C

Pol.
. Level {dBuVim)
134
975
B3
AN UNIF-U-AI-ZA W20
L iy A i
DY) a4
1 1 NIA-U-N-2A-U-NIZCLAVG)|
i I}
Peak ‘ et
3
Avg .
9200. 7000 9200, 15800, 18000
Limit  Quer Linit Aux  APos  TPos

Freq Level Line Limit Level Factor Remark Freq Level Line Remark
Pz dBuv/m dBuv/m 1z dBuv/m dBuv/m m deg
1 11400.00 53.51 74.00 -20.43 65.65 38.16 313 PEAK 1 1140000 52.99 74.00 300 275 PEAC
1 11460.00 42.28 54.00 -11.72 3441 38,16 313 AVERAGE 1 1140000 4198 54.00 309 275 AVERAGE
3 17166.08 62.99 68.20 -5.21 66.49 41.12 316 PEAK 3 17166.08 60.57 68.20 10 12 PEAC
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Mode Band Edge - L

U-NII-1_5.15-5.25_802.11n HT40_CH38_5190MHz

ANT
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
95 95 1
i LN
b o UHIA-U-N2A-UAI-2C ] | | UNIA-NI-A N2
[ MWM Wﬂ' Al
4E'EMMWWW 48 w
Peak W
15 35
163 163
sl LKA 5164, 5156, 528, 5260 100 . o, 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MEaBWE B BN & & & & o dg
1 547.20 62.53 74.00 -11.47 5471 34.61 10.65 37.44 0.60 102 361 PEAK 1 5199.08 9416 ------ - 86,23 34.66 10.69 37.42 0.00 102 301 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
95 95
1
i LN
[ Al
U LAIL2A-U NIHICIAVG),
48 48
Av
g 15 35
163 163
sl LKA 5164, 5156, 528, 5260 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 5143.90 5128 54.00 -2.70 43.46 34.60 10.65 37.43 0.00 102 381 AVERAGE 1 5199.08 85.61 ------ - 77.65 34.68 10.78 37.42 0.00 102 301 AVERAGE

Sporton International Inc. (Kunshan)
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Pol. Horizontal Fundamental

Lol

1134

M"w

y \ U-H0-A-U-N-2- A2

.,

&
MV\M | I’ L L,
Ao HIMW‘NMWWW'Q Ml ‘M' Ha AT

Peak Blank
8
163
590 5244, 5298, 5352 5406 5450
Frequency (MHz)

Lint Qver Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Moz dBuV/m dBuv/m B cBw B B B B o deg
1 537080 47.47 7400 -26.53 39.24 .69 10.87 7733 000 182 3BL PEAC

Lol

1134

L U-NIH-U-NI-2A-U-NI-2CAVE)|
48

Avg — ! Blank
5

163

5190 524, 5298, 5352, 5406, 5460
Frequency (MHz)

Lint Qver Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Moz dBuV/m dBuv/m B cBw B B B B o deg
1 456,76 36.61 34.00 -17.39 28.08 34.87 10.9% 37.30 Q.00 102 301 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C39 of C95
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Mode Band Edge - L
U-NII-1_5.15-5.25_802.11n HT40_CH38_5190MHz
ANT
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
95 95 1
i LN
U-HIHA-U-N-2A A2 ] | | URNIA-NI-A N2
[ 1 W’?"W Al
4 WWWWWM L W
Peak
15 35
163 163
sl LKA 5164, 5156, 528, 5260 100 . o, 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MEaBWE B BN & & & & o dg
1 5149.60 61.44 74.00 -12.56 53.62 34.60 10.65 37.43 0.0 333 288 PEAK 1 5190.08 9211 ------ - B4.14 34.69 10.78 37.42 0.00 33 288 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
95 95
1
i LN
[ Al
U-N-AELN-2A-U-0-2CHAVG) U-N-A-A-N-2A-LLI-2CRVG)
Bl bal [ Lo A AL
48 48
Av
g 15 35
163 163
sl LKA 5164, 5156, 528, 5260 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 5149.90 43.37 94.00 -5.63 40.55 34.60 10.65 37.43 0.00 333 288 AVERAGE 1 5199.08 83.71 ------ - 7575 .68 10.78 37.42 0.00 333 280 AVERAGE

Sporton International Inc. (Kunshan)
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Pol. Vertical Fundamental
1HL\\W&I(tll!il\mn)
138
5
MJM
\ -4
80—
W
Iy ' !
e e T
Peak Blank
5
16
5100 5244, 5298, 5352, 5406, 5460
Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
MedaBNn B BN Bk & B & a g
1 545541 47.69 74.00 -16.31 39.15 34.85 10.% 37.38 0.60 333 288 PEAK
1HL\\W&I(tll!il\mn)
138
5
B3
850 \\
L U242 V)
L
Avg — 1 Blank
5
16
5100 5244, 5298, 5352, 5406, 5460
Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
MedaBNn B BN Bk & B & a g
1 545460 36.57 54.00 -17.43 28.03 34.85 10.9% 37.38 0.00 333 288 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C41 of C95

TEL : +86-0512-57900158
FCC ID: 2ANDL-WR112S
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Pol. Horizontal Vertical
1‘,(A“mellllllu‘ﬂm) ” Level (4BuVim)
1138 134
975 75
013 B
U-HI-A-U-N-2A-U-I-2C U022
) iy Ay 1 3 ) g Ny LT
1 ~ U-NI_j;ﬁlA—U-P1IIC{AVQ 1 ~ IJ-Nﬂ;ﬂZA—U-NHC{M@
m © ol 1
! m Dl - ““M ) . | " | P
Peak i it e I\Wﬂ, .
5 !
Av
9 163 163
7000 9200, 11400, 13600. 15800. 18000 7000 920. 140, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp  Aux APos TPos Linit Over Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
trdafn e 08 B B B B B o iy Mrdan 08 G0 B B B B o dg
1 10330.00 46.19 68.20 -12.01 60.39 37.37 15.47 7.4 0.0 - --- PEAK 1 103000 45.73 68.20 -.47 39.93 37.37 15.47 7.4 0.0 - --- PEAC
1 15576.00 3470 74.00 -19.28 60.12 40.00 19.86 6446 0.0 100 286 PEAK 1 15576.00 36.07 74.00 -17.93 6L.47 40.00 19.86 o446 0.0 160 267 PEAC
3 15576.08 45.85 54.88 -B.95 S0.48 39.99 19.85 64.47 0.0 100 286 AVERAGE 3 15576.08 46.43 54.80 -7.57 5L.B6 39.99 19.85 64.47 .00 180 267 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C42 of C95
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Mode Band Edge - L
U-NII-1_5.15-5.25_802.11n HT40_CH46_5230MHz
ANT
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
95 95 1
i LN
b M (i Tt T CHTEETTE
[ LR K Al
1
44 A 48 M
Peak
15 35
163 163
sl LKA 5164, 5156, 528, 5260 100 . o, 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MEaBWE B BN & & & & o dg
1 513328 58.21 74.00 -13.79 42,34 34.67 10.64 37.44 0.60 119 367 PEAK 1 5230.00 9437 ------ -ooee- B6.40 34.63 10.74 37.48 0.00 119 367 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
95 95
1
i LN
[ Al
U-N-AEUN-2A-U-0-2CAVG) L L UM 28 U-NI-CEAVG)
48 48
1
Av
g 15 35
163 163
sl LKA 5164, 5156, 528, 5260 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 5149.92 33.9 54.00 -15.10 31.08 34.60 10.65 37.43 0.60 119 37 AVERAGE 1 5230.00 86.23 ------ - 7826 34.64 10.73 37.48 0.00 119 367 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-0512-57900158
FCC ID: 2ANDL-WR112S
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SPORTON LAB.

FCC RF Test Report

Report No. : FR542204C

Pol. Horizontal Fundamental
mLeveI(dBile)
1134
14
BHW
l U-H0-A-U-N-2- A2
i ‘ ",::W
4 Mu,‘ ‘
bty e bl
Peak Blank
1§
163
m 5256, 5292, . 5364, 5400
Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
MedaBNn B BN Bk & B & a g
1 53%5.32 47.51 74.00 -16.49 39.33 34.62 10.89 37.33 0.0 119 367 PEAK
mLeveI(dBile)
1134
5
M'f—'_r‘_‘“'\
654 l\”
U-NA-L2A-U-H-2C AV
s ™
Avg \\H—ﬁ_ﬁ 1 Blank
1§
163
m 5256, 5292, . 5364, 5400
Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
MedaBNn B BN Bk & B & a g
1 5350.50 36.15 54.00 -17.85 27.86 34.80 10.84 37.35 @.00 119 367 AVERAGE

Sporton Int

ernational Inc. (Kunshan)

TEL : +86-0512-57900158
FCC ID: 2ANDL-WR112S

Page Number

: C44 of C95
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Mode Band Edge - L
U-NII-1_5.15-5.25_802.11n HT40_CH46_5230MHz
ANT
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
95 95 1
i LN
| U-HIHA-U-N-2A-LLAE-2C ] | | UNHUMEZA DN
[ W W Al
1
4881 W 488 w
Peak
15 35
163 163
sl LKA 5164, 5156, 528, 5260 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp  Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BN B BN B & 6 B o dg MEaBWE B BN & & & & o dg
1 SI7.12 49.98 74.00 -24.00 42.08 34.73 10.62 37.45 0.0 364 204 PEAK 1 5230.00 93.05 ------ - B3.08 34.62 10.74 37.39 0.00 364 264 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
95 95
1
i LN
[ Al
U-N-AELNT-2A-U-HI-2CAVG) L L ULNIA-ANI-2AU-I-CIAVG)
48 48
1
Av
g 15 35
163 163
sl LIH/A 5164, 5156, 528, 5260 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 5149.90 33.49 54.00 -15.51 30.67 34.60 10.65 37.43 0.00 364 264 AVERAGE 1 5230.00 85.49 ------ - 7743 .64 10.73 37.48 0.00 364 264 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-0512-57900158
FCC ID: 2ANDL-WR112S
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SPORTON LAB.

FCC RF Test Report

Report No. : FR542204C

Pol. Vertical Fundamental
mLeveI(dB!le)
1134
WISW‘WW
B W
U-H0-A-U-N-2- A2
B0 W NW
Mum 1
488 ‘MWWA‘,J Aot A b ‘U.‘N"NA Ao
Peak Blank
0§
163
m 5256, 5292, . 5364, 5400
Frequency (VHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
MedaBNn B BN Bk & B & a g
1 5390.88 47.33 74.00 -16.67 39.15 34.63 10.88 37.33 0.0 364 204 PEAK
mLeveI(dB!le)
1134
5
(T
654 l
L U-NA-L2A-U-H-2C AV
48
Avg 7 S| f Blank
163
m 5256, 5292, . 5364, 5400
Frequency (VHz)
Linit Ouer Read Ant CablePreamp  Awx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
MedaBNn B BN Bk & B & a g
1 535048 3613 54.00 -17.67 27.85 3479 10.84 37.35 0.00 364 264 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-0512-57900158
FCC ID: 2ANDL-WR112S
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Pol. Horizontal Vertical
mLeveI[d&J‘lﬁn} ” Level (4BuVim)
1138 134
975 75
013 B
U-HI-A-U-N-2A-U-I-2C U022
U S B e S R N M o S L1 T
620 650 9
1 ~ ) lI-NleﬂJA-U-PFCIAVQ 1 ~ 1 UNIAJ-NI-2A0-NI-2CIAVE)|
I 3l 1
) i s WAL R . - i oY
Peak il ey N
5 !
Av
9 163 163
7000 9200, 1400, 13600. 15800. 18000 7000 920. 140, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp  Aux APos TPos Linit Over Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
trdafn e 08 B B B B B o iy Mrdan 08 G0 B B B B o dg
1 1046000 47.99 68,20 -10.21 62.10 37.42 1534 67.07 0.0 - --- PEAK 1 1046000 46.79 68.20 -21.41 0.9 37.42 1534 67.07 0.0 - --- PEAC
1 15699.09 57.80 74.00 -16.18 62.98 40.08 19.14 o438 0.0 100 28l PEAK 1 1699.00 60.38 74.00 -13.62 65,34 40.08 19.14 6438 0.0 160 28 PEAC
3 15699.08 45.19 54.88 -5.81 5335 40.08 19.14 6435 .00 100 281 AVERAGE 3 15696.08 50.91 54.80 -3.89 56.85 40.89 19.14 64.37 0.0 180 281 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C47 of C95
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Pol. Horizontal Vertical
mLeveI[d&J‘lﬁn} ” Level (4BuVim)
1138 134
975 75
013 B
U-HI-A-U-N-2A-U-I-2C U022
) iy Ay 1L LT ) g Ny LT
1 1 ~ DN 28U NI-2CIAVE)| 1 ~ ) U-N&&MU-NK-IC{WG)
48 | § 1 ; )
L i gy " - " m o
Peak DB S et e
5 !
Av
9 163 163
7000 9200, 11400, 13600. 15800. 18000 7000 920. 140, 13600, 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp  Aux APos TPos Linit Over Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
trdafn e 08 B B B B B o iy Mrdan 08 G0 B B B B o dg
1 10540.00 52.40 68,20 -15.80 66.34 37.48 15.62 67.04 .00 100 120 PEAK 1 1054000 45.25 68.20-12.95 39.19 37.48 15.62 67.04 0.0 - --- PEAC
1 13810.00 36.86 74.00 -17.14 6L.76 40.17 19.12 6429 0.0 180 279 PEAK 1 15810.00 60.60 74.00 -13.40 65,50 40.17 19.22 6429 .00 160 280 PEAC
3 15816.08 47.26 54.88 -6.74 52.16 40.17 19.12 6429 .00 180 279 AVERAGE 3 15816.08 50.64 54.80 -3.36 55.56 40.16 19.12 64.30 .00 180 286 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C48 of C95
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saranas. FCC RF Test Report

Report No. : FR542204C

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11n HT40_CH62_5310MHz

ANT
Pol. Horizontal Fundamental

11nLe\leI (dBuVIm) 11"Lewel (dBuVim)

113§ 113§

95 95 §

i LN

U-HIHA-U-N-2A A2 ] | T U LA U2
[ Al
1

48 48
Peak

15 35

163 163

sl LKA 5164, 5156, 528, 5260 100 . o, 4500, 5600. 00

Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor Loss Factor Factor Remark

Moz dBuV/m dBuv/m B cBw B B B B o deg
1 5119.84 43.77 74.00 -25.13 40.88 3470 10.60 77.45 Q.00 100 139 PEAC

11nLe\leI (dBuVIm)

113§
95
i

850
U-HI-N-2A-U-NI-ICIAVG)

488 U.
Avg ! ‘

15

163

5‘1‘00 5132, 5164, 5196 5228, 5260
Frequency (MHz)

Lint Qver Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
Modiudmn B B B B B @ a
1 5183.68 38.39 34.00 -15.61 30.4% 3479 10.60 37.45 Q.00 100 139 AVERAGE

Wiz duv/m dBuv/m @B oBV dBfm B A8 B om deg
1 53000 9238 ------ ----- Bh36 .00 1679 1737 000 100 239 PEAC

11"Lewel (dBuVim)

113§

95

LN

850

-0 2A-U-A-2CEA

48

35

163

150[] 20, 00, 4600, 5800, 7000
Frequency (MHz)

Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Moddudw B BN B B B & o
1 53000 84.67 ------ ------ T.44 3450 1080 737 0.00 100 239 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-0512-57900158
FCC ID: 2ANDL-WR112S

Page Number : C49 of C95




samranas. FCC RF Test Report

Report No. : FR542204C

Pol. Horizontal Fundamental
mLeveI(dB!N}m)
1134
5
B W
U-H0-A-U-N-2- A2
N Wity
48 N‘WWM J‘WM MI.: um” A
Peak Blank
0§
163
5300 530 5340, 5260 5380, 5400
Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
MedaBNn B BN Bk & B & a g
1 5350.60 53.64 74.00 -15.36 50.36 34.79 10.84 37.35 Q.60 108 239 PEAK
mLeveI(dB!N}m)
1134
5
B
654 \
“LL U-NA-L2A-U-H-2C AV
48
—
Avg Te— ] Blank
1§
163
5300 5320 5340, 5260 5380, 5400
Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
MedaBNn B BN Bk & B & a g
1 5350.00 46.05 4.00 -7.95 37.76 34.80 10.84 37.35 0.00 100 230 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-0512-57900158
FCC ID: 2ANDL-WR112S

Page Number
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saranas. FCC RF Test Report

Report No. : FR542204C
22
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11n HT40_CH62_5310MHz
ANT 1
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
95 95 1
i LN
U-HIHA-U-N-2A A2 ] | T U LA
[ Al
48 ! 48 W
Peak
15 35
163 163
sl LKA 5164, 5156, 528, 5260 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp  Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BN B BN B & 6 B o dg MEaBWE B BN & & & & o dg
1 514270 49.01 74.00 -24.99 4117 34.63 10.65 37.44 0.0 350 266 PEAK 1 5310.08 92.26 ------ - B4.04 34.80 10.79 37.37 0.00 350 266 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
95 95
1
i LN
[ Al
U-N-AELN-2A-U-I-2CHAVG) L L U-N-A-A-N-2A-ULI-2CANE)
) _‘_/)\. 4a.a
Av }
g 15 35
163 163
50 LKA 5164, 5156, 528, 5260 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 5160.60 38.35 54.00 -15.65 30.41 34.80 10.60 37.46 0.00 350 266 AVERAGE 1 5310.08 8417 ------ - 7594 34.80 10.88 37.37 0.00 350 266 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-0512-57900158
FCC ID: 2ANDL-WR112S
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Report No. : FR542204C

Pol. Vertical Fundamental

11"Level(d81|\rnn)

1134

5

B ]

k U-H0-A-U-N-2- A2

654 W

s MMWW“‘M‘VM 'W‘ S m ‘"“;”
Peak Blank

1§

163

5300 5320 5340, 5260 5380, 5400
Frequency (VHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
MedaBNn B BN Bk & B & a g

1 5350.60 57.38 74.00 -16.62 49.09 34.80 10.84 37.35 0.60 350 266 PEAK

11"Level(d81|\rnn)

1134

5

B

654 \

U-NA-L2A-U-H-2C AV
s .
—

Avg - Tre— Blank

163

5300 5320 5340, 5260 5380, 5400

Frequency (MHz)

Lint Qver Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Moz dBuV/m dBuv/m B cBw B B B B o deg
1 533,00 45.11 34.00 -3.89 36.82 34.80 10.84 37.35 Q.00 350 166 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-0512-57900158
FCC ID: 2ANDL-WR112S

Page Number
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Pol. Horizontal Vertical
1‘,(A“mel[lll}u‘ﬂm] ” Level (4BuVim)
1138 134
975 75
013 B
U-HI-A-U-N-2A-U-I-2C U022
) iy Ay 1L LT ) g Ny LT
650 6.0 7
1 ~ ) U-NE_—@MU-NHC{AVQ 1 ~  UNH-UAI-2A-0-NI-2CIAVE)
483 1 il 1
Peak A — e SR
5 !
Av
9 163 163
7000 9200, 1400, 13600. 15800. 18000 7000 920. 1400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp  Aux  APos  TPos Linit Over Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
trdafn v &8 B Bm B B B o iy Mrdan 08 G0 B B B B o dg
1 10620.00 46.86 74.00 -17.14 60.61 37.53 15.69 66.97 0.0 ---  --- PEAK 1 10620.00 46.54 74.00 -17.16 60.59 37.53 15.69 66.97 0.0 ---  --- PEAC
1 15930.00 5.69 74.00 -18.31 60.35 40.25 1930 o421 0.0 100 280 PEAK 11593000 59.93 74.00 -14.07 6439 40.25 19.30 o421 0.0 160 275 PEAC
3 15936.08 45.76 54.88 -B.24 S0.42 40.5 19.38 6421 .00 100 280 AVERAGE 3 15936.08 50.26 54.80 -3.74 5492 40.25 19.38 6421 .00 180 278 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C53 of C95
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23
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11n HT40_CH102_5510MHz
ANT 1
Pol. Horizontal Fundamental
mLeveI (dBuVIm) : o L8Yel ({BUVim)
134 113§
95 95 1
813 3
LU i Y st I EIE AT
5.0 50
“” " W
Peak
125 s
163
163
G 5382 5414, 5445, 5418, 510 [
Frequency (MHz) 1000 . o, 4500, 5600. 00
Frequency (MHz)
Linit Over Read At Cable Preamp Aux APos  TPos N
freq Level Line Linit Level Factor  Loss Factor Factor Remark Linit Over Read Ant Cable Preamp  Aux APos Thos
- Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBwv dB/m 4B A8 dB o deg -
1 5459.28 53.31 74.00 -20.69 44.78 34.86 10.97 37.38 .60 188 240 PEAK Wiz duv/m dBuv/m @B oBV dBfm B A8 B om deg
1 5469.36 54.89 68.20 -13.31 46,30 3482 1098 3.9 0.0 108 240 PEXK 1 5310.00 92.85 ------ - B4.39 3471 1103 37.28 0.00 100 240 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
95 95
1
i LN
[ Al
U-NHA-A M- 2A-UL-2CEAVG) L L NN 24 U-NI-CEAVG),
48 i 48 \4_’\—,\_1
Av i
g 125 125 W
163 163
B30 53 §4td, 5446, 5418, 510 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp  Aux APos  TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BN B BN B & 6 B o dg Ml B B BN B & & & o dg
1 5398.64 41,29 54.00 -12.71 33.12 34.61 10.89 37.33 0.00 100 240 AVERAGE 1 5310.00 83.43 ------ - 7495 3472 1104 37.28 0.00 100 240 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C54 of C95
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SPORTON LAB.

FCC RF Test Report

Report No. :

FR542204C

Pol. Horizontal Fundamental
mLﬂel(dBiNlml
138
5
03
U UNI2A UNL-2C
850
d 1
M P i i
Peak Blank
5
16
5685 5101, 5. 5733, 5748, 5765
Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
Mot B B B B B B a kg
1 545,30 43.82 68.20 -19.38 40.21 34.85 1136 37.63 0.0 108 240 PEA

Sporton International Inc. (Kunshan)
TEL : +86-0512-57900158
FCC ID: 2ANDL-WR112S
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23
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11n HT40_CH102_5510MHz
ANT 1
Pol. Vertical Fundamental
mLeveI (dBuVIm) : o L8Yel ({BUVim)
134 113§
95 95 1
813 3
LLLL Ll T ML T e
5.0 50
“” "8 W
Peak
125 s
163
163
G 5382 5414, 5445, 5418, 510 [
Frequency (MHz) 1000 . o, 4500, 5600. 000
Frequency (MHz)
Linit Over Read At Cable Preamp Aux APos  TPos N
freq Level Line Linit Level Factor  Loss Factor Factor Remark Linit Over Read Ant Cable Preamp  Aux APos Thos
- Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBwv dB/m 4B A8 dB o deg -
1 5457.84 52.67 74.00 -21.33 4414 34.87 10.95 3738 0.0 345 267 PEAK Wiz duv/m dBuv/m @B oBV dBfm B A8 B om deg
1 5469.68 55.11 68.20 -13.09 46.60 34.82 10.98 37.29 0.0 M5 267 PEAK 1 5310.08 92.62 ------ - B.16 3471 1103 37.28 0.00 345 267 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
95 95
1
i LN
[ Al
U-N-A-A M- 2A-UL-2CAVG) L L NN 28 U-I-CIAVG),
48 i 48
Av | I L—‘\‘N
g 21 325 M
163 163
B30 53 §4td, 5446, 5418, 510 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 536376 41.47 54.00 -12.53 33.22 3474 10.85 37.34 0.00 345 267 AVERAGE 1 5310.08 83.57 ------ - .09 3472 1104 37.28 0.00 345 267 AVERAGE
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Pol. Vertical Fundamental
mLﬂel(dBlle)
1134
5
B
U080 2
654
a8 1
vdw'””;m “n“v\"tl "«Ar"rmml*ﬂl‘wlwﬂ My M\lw‘\‘w o v}y.‘l‘ v"v"‘m‘l*\ ”v ¥ i I’W"H‘ hebh T l’
Peak Blank
0§
163
5685 5101, i 5T 5740, 5785
Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
MedaBNn B BN Bk & B & a g
1 576412 43.57 68.20 -19.63 39.98 34.99 1139 37.78 @0.00 345 267 PEAK

Sporton International Inc. (Kunshan)
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Pol. Horizontal Vertical
1‘,““mel[lll}u‘ﬂm) ” Level (4BuVim)
1138 134
975 75
013 B
U-HI-A-U-N-2A-U-I-2C U022
U S B e S R N M o S S R N I
1
650 3 6.0 3
L 1 ~ UM 2B NI-2CIAVE)| 1 ~ 1 UIE-NI-2A0-NI-2CHAVE)|
m ol
1 L i " ‘ PO P PRIVEs Wy
Peak e v R s
5 !
Av
9 163 163
7000 9200, 11400, 13600. 15800. 18000 7000 920. 1400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp  Aux  APos  TPos Linit Over Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
trdafn v &8 B Bm B B B o iy Mrdan 08 G0 B B B B o dg
1 11020.00 3445 74,00 -19.55 67.20 37.82 1606 66.63 0.0 109 296 PEAK 1 11020.00 47.25 74,00 -16.75 60.00 37.82 16.86 66.63 .00 300 360 PEAC
1 11020.00 45.63 5480 -B.37 35.38 37.80 16.06 66.63 .00 189 296 AVERAGE 11102000 36.43 5400 -17.55 49.20 37.82 16.06 66.63 .00 300 368 AVERAGE
3 16530.00 60.10 68.20 -B.10 64.00 40.72 19.69 64.31 0.0 180 318 PEAK 3 16530.00 60.66 68.28 -7.54 64.56 40.72 19.69 64.31 0.0 180 37 PEAC
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Pol. Horizontal Vertical
1‘,(A“mel[lll}u‘ﬂm) ” Level (4BuVim)
1138 134
975 75
013 B
U-HI-A-U-N-2A-U-I-2C U022
) iy Ay 1L LT ) g Ny LT LT
650 3 6.0
L 1 ~ ) U-NEﬂJA—l’-NHC{A\@ 1 1 ~ 0 UNIHA-U-NI-2A-9 NI-2CIAVE)|
m ol
) . N L Loy I bl U N N m\uvm—la iy i
Peak R s -
5 !
Av
9 163 163
7000 9200, 11400, 13600. 15800. 18000 7000 920. 140, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp  Aux APos TPos Linit Over Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
trdafn e 08 B B B B B o iy Mrdan 08 G0 B B B B o dg
1 11100.09 34,37 74,00 -19.63 66.99 37.89 1611 66.62 0.0 100 291 PEAK 1 11100.09 52.03 74,00 -21.97 64.63 37.89 16,11 66.62 0.0 264 94 PEAC
2 11100.00 45.33 5400 -B.67 37.95 37.89 16,11 66.62 .00 180 291 AVERAGE 1 1110000 42.47 5400 -11.53 35,09 37.89 16,11 66.62 .00 264 94 AVERAGE
3 16656.08 59.81 68.28 -B.39 63.64 40.82 19.77 6442 0.0 180 315 PEAK 3 166%6.00 58.24 68.28 -9.9 62.67 40.82 19.77 64.42 0.0 188 35 PEAC
Sporton International Inc. (Kunshan) Page Number : C59 of C95

TEL : +86-0512-57900158
FCC ID: 2ANDL-WR112S



saranas. FCC RF Test Report

Report No. : FR542204C

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11n HT40_CH134_5670MHz

ANT
Pol. Horizontal Fundamental
mLeveI (dBuVIm) : o L8Yel ({BUVim)
134 1138
s 175 1
813 3
U'NH'1'U'M|'2AU'N”2C —|-|_|_|“_‘-|'|_’|_|_|_LI_,—|_,_ - _NH_1_UM|_2AU_NH2C
5.0 50 -
46 i Tm dtdhand, Jhek mz A 488
T TR Y e A L R :
Peak
125 s
163
163
G 5382 5414, 5445, 5418, 510 [
Frequency (MHz) 1000 . o, 4500, 5600. 00
Frequency (MHz)
Linit Over Read At Cable Preamp Aux APos  TPos N
freq Level Line Linit Level Factor  Loss Factor Factor Remark Linit Over Read Ant Cable Preamp  Aux APos Thos
- Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBwv dB/m 4B A8 dB o deg -
1 5433.00 46.97 74.00 -27.03 3851 34.83 10.94 3731 .60 108 240 PEAK Wiz duv/m dBuv/m @B oBV dBfm B A8 B om deg
1 S467.76 47.32 68.20 -10.88 3B.81 3403 1098 3738 0.0 108 240 PEXK 1 5670.08 95.32 ------ - B6.61 34.78 1124 37.31 0.00 100 240 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
95 95
1
i LN
[ Al
U-NI-A-A M- 2A-UL-2CAVG) . - NN 28 U-NI-CIAVG)
48 i 48 L_\J
Av
g 15 35
163 163
B30 53 414, §446. 5418, 510 100 0. o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark

Moz dBuV/m dBuv/m B cBw B B B B o deg
1 539944 4120 54.00 -10.50 33.04 34.60 10.89 37.33 Q.00 100 240 AVERAGE

Wiz duV/m dBuv/m @B oBV dBfm B B B om deg
1 5670.00 86.12 ------ ------ 7740 W78 LLI T3L 000 100 240 AVERAGE

Sporton International Inc. (Kunshan)
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Pol. Horizontal Fundamental
mLﬂel(dBlNlml
1134
5
M.'Ew\
1\ U080 2
. Ak
m I ’WMMA I" ‘I.Wy'll‘M y
Peak Blank
1§
163
5685 5101, i 5T 5740, 5785
Frequency (VHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
MedaBNn B BN Bk & B & a g
1 5725.24 57.33 68.20 -10.62 48.80 34.80 1133 37.55 Q.00 108 240 PEA
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Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11n HT40_CH134_5670MHz

ANT
Pol. Vertical Fundamenta
mLeveI (dBuVIm) : o L8Yel ({BUVim)
134 113§
95 95 1
813 3
U'NH'1'U'N”'2AU'N”2C —|-|_|_|“_‘-|'|_’|_|_|_LI_,—|_,_ - _NH_1_UM|_2AU_NH2C
5.0 50 -
1 !
484 A Akl i 4 0 o iy “M‘ e ‘J'“""‘J'wh'l 488
Peak
125 s
163
163
G 5382 5414, 5445, 5418, 510 [
Frequency (MHz) 1000 0. o, 4500, 5600. 00
Frequency (MHz)
Linit Over Read At Cable Preamp Aux APos  TPos N
Freq Level Line Linit Level Factor Loss Factor Factor Remark Unit Dier Read At Cable Preamp  Awc APos Thos
- Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBwv dB/m 4B A8 dB o deg -
T 544470 45,18 74.00 -25.80 39.67 34.87 10.95 3731 Q.80 346 265 PEAK Wiz duv/m dBuv/m @B oBV dBfm B A8 B om deg
1 SA6L.B4 47.34 6B.20 -0.86 30.82 3485 10.97 3738 0.0 346 265 PENK 1 5670.08 93.35 ------ - B.73 3474 1126 3738 0.00 346 265 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
95 95
1
i LN
[ Al
U-NI-A-A M- 2A-UL-2CAVG) . - NN 2A-U-I-CEAVG)
48 1 48 Lf\_/
Avg |
15 35
163 163
B30 53 414, 5446, 5418, 510 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 5379.44 39.43 54.00 -14.57 3121 34.68 10.87 37.33 0.00 346 265 AVERAGE 1 5670.00 84,93 ------ - 765 3476 1125 37.33 0.00 346 265 AVERAGE
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Pol. Vertical

Fundamental

Lol

1134

i

U080 2

\
g,

PR

Peak
15

At
PR

5685 5101, 51, 5133,
Frequency (MHz)

Mhz dBuV/m dBuv/m B dBw dBm BB B B
1 97259 5299 08.20 -15.30 4432 3480 1133 3755 0.60

5740, 5785

Linit Qver Read At Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor

Remark

M6 265 PEAK

Blank

Sporton International Inc. (Kunshan)
TEL : +86-0512-57900158
FCC ID: 2ANDL-WR112S

Page Number

: C63 of C95




samranas. FCC RF Test Report Report No. : FR542204C

Pol. Horizontal Vertical
13.!“mel(|IBIJ‘ﬂm) - Level (dBuVim)
134 1134
075 075
813 813
U-H0-1--N- 24 0-1-2C U-HH1--N0- 240020
UL 1L LT A L]
50 7 50
_ L L C IR L O v
m 1 il
Peak vl i TR PRPPURPTAYOS g
38 !
Avg
163 163
7000 9200, 11400, 13600, 16800, 18000 7000 900, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp  Aux APos TPos Linit Over Read Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Linit Level Factor Loss Factor Factor Remark
Mdwm B B by B & B 8 o g MBwn B B W Bn & B & a tg
1 11349.00 44.64 74.08 -19.36 56.87 38.11 16.26 66.60 .80 --- --- PEAC 1 1134908 44.60 74.00 -19.49 56.83 38.11 16.26 66.60 .80 --- --- PEAC
2 17610.00 6050 68.20 -7.79 6411 4110 20.01 6471 0.00 109 314 PEAK 1 17610.00 5731 68.20 -10.89 60.93 4110 20.00 6471 0.00 10g 27 PEAK
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26
Mode Band Edge
U-NII-3_5.725-5.85_802.11a_CH149 5745MHz
ANT 1
Pol. Horizontal Fundamental
pyLeveleBuvim) 1 . Level (dBuvim)
I
i75 1
i
3
U3 g
il T T L L
5.0
12
B
LY Wwww
25
Peak W
163 35
16
5600 5680, 5760, 5840, 5920, 6000
Frequency (MHz)
1000 0. 40, 4600, 5800, 1000
Linit Ouver Read Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq level Line Limit Level Factor Loss Factor Factor Remark
—HHZMM_ﬁmM_ﬁ_ﬁ_ﬁ_ﬂnTeg— i.ll?lt 0ver Read  Ant Cable Presmp  Aux APos  TPos
1 SE0.08 .47 G300 -10.33 4806 Wap 1010 7.0 .60 10 26l PR freg Llevel Line Limit Level Factor Loss Factor Factor Remark
2 5652.80 47.50 70.29 -20.79 38.76 34.79 1122 37.27 Q.60 100 241 PEAK —_—
3OS719.60 540511879 5674 45.48 M8 1L .53 0.0 10 240 PEK e d/n dBn O A B 8 A8 A by
4 5720.88 54.81 112,72 -57.91 46.24 34.78 1132 37.53 6.00 100 241 PEAK 1 5745.08 98.76 ------ ------ 9,15 3488 1136 37.63 0.08 100 241 PEAK
11“Le\ne\ (dBuVim)
1134
i i
8.
5.0
I R A S —" )
88
Avg Blank o h—v-v—*
16
1000 0. 340, 4600, 5800, 1000
Frequency (MHz)
Linit Over Read Ant Cable Preamp Awx APos Thos
Freq Level Line Linit Level Factor Loss Facter Factor Remark
MMt 6 BN B B B 6 o by
1 9745.00 89.67 ------ ----e- BLO6 34.88 1136 37.63 0.08 108 241 AVERAGE
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Mode Band Edge
U-NII-3_5.725-5.85_802.11a_CH149 5745MHz
ANT
Pol. Vertical Fundamental
pyLeveleBuvim) 1 . Level (dBuvim)
I
i75
Ok 1
3
U3 g
5.0 ] s UM
| 5.0
e
P Al e Mt T
4§
25
Peak
163 35
16
5600 5680, 5760, 5840, 5920, 6000
Frequency (MHz)
1000 0. 340, 4600, 5800, 1000
Linit Ouver Read Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq level Line Limit Level Factor Loss Factor Factor Remark
—HHZMM_ﬁmM_ﬁ_ﬁ_ﬁ_ﬂnTeg— i.ll?lt 0ver Read  Ant Cable Presmp  Aux APos  TPos
1 SEIS.00 4.0 G300 -19.30 4803 WaD 1L1G T4 0.00 F6 26 PEM freg Llevel Line Limit Level Factor Loss Factor Factor Remark
2 5658.80 46.30 68.80 -22.58 37.54 34.80 11.22 37.26 0.8 356 268 PEAK —_—
3S0.00 474510530 -5T.85 .91 M0 1129 45 0.0 3% 268 PEMK e d/n dBn O A B 8 A8 A by
4 5720.88 5119 119.96 -59.71 42.62 34.78 1132 37.53 0.60 3% 268 PEAK 1 5745.08 97,85 ------ --eoe- B5.45 34.86 1135 37.61 0.08 356 268 PEAK
11“Le\ne\ (dBuVim)
1134
i
1
8.
5.0
A R A S —" )
88
Avg Blank s L]
16
1000 0. 340, 4600, 5800, 1000
Frequency (MHz)
Linit Over Read Ant Cable Preamp Awx APos Thos
Freq Level Line Linit Level Factor Loss Facter Factor Remark
MMt 6 BN B B B 6 o by
1 9745.00 88,41 -----r ---ee- 79.80 34.88 1136 37.63 0.0 356 268 AVERAGE
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